
Waikato District Council | W ater Services Page 1 of 77 

Version Date: 

Version: 

Next review: 

March 2018 

Final 

March 2023 

Huntly Water Safety Plan 

UNCONTROLLED DOCUMENT 

WHEN PRINTED 

Authority: Waters Manager 

 

 
 
 
 

Huntly Water Supply 

Water Safety Plan 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Organisation and Supply Details:  

Community Name Huntly (HUN002) Supply owner/organisation name: Waikato District Council 

Prepared by: 
Waikato District Council staff 

CH2M Beca Ltd and  

Postal address 
Ngaruawahia 3742 

Private Bag 544,  

Contact phone number 0800 492 452 

Website www.waikatodistrict.govt.nz 

Contact email address Jaime.W ara@waidc.govt.nz Mark.Curtis@waidc.govt.nz 
[...]
Table 14. Risk Table: UV Disinfection ........................................................................................ 55 

Table 15. Risk Table: Chlorine Dosing Post Filter ....................................................................... 56 

Table 16. Risk Table: Clear Water Tank and Lift Pumps ............................................................. 60 

Table 17. Risk Table: pH Adjustment .............................................................................................. 62 

Table 18. Risk Table: Fluoridation ............................................................................................... 63 

Table 19. Risk Table: Holding Reservoir and Lift Pumps ............................................................. 64 

Table 20. Risk Table: Reticulation ............................................................................................... 67 

Table 21. Risk Table: Reservoirs ................................................................................................ 72 

Table 22. Risk Table: Other ........................................................................................................ 74 



Huntly Water Safety Plan 

Waikato District Council | W ater Services Page 4 of 77 

Version Date: 

Version: 

Next review: 

March 2018 

Final 

March 2023 

Huntly Water Safety Plan 

UNCONTROLLED DOCUMENT 

WHEN PRINTED 

Authority: Waters Manager 

 

 

 

 

1 Revision Details 
 

 
This plan will be revised and submitted for approval before 1 March 2023. 

 

 
Assessment of the Performance of the Plan 

Assessment of the performance of the W ater Safety Plan (W SP) will be undertaken annually. The 

assessment will consider any events, non-compliances, near misses and unexpected situations that 

have occurred, progress against the improvement schedule and any changes to any of the supply 

elements. Any matters requiring attention will be included into the Annual Plan, the W ater Supply 

Activity Management Plan and if requiring significant capital funding, the Council Long Term Plan. 

 
Reporting of the Plan 

A brief report on the performance of the W SP, including information from the assessment of the plan 

will be provided by the Compliance and Income Team Leader to the Treatment and Services Team 

Leader in February of each year. The report will cover the items listed in the assessment of the 

performance of the plan, listed above. The Treatment and Services Team Leader will be responsible 

for ensuring that any matters requiring attention will be appropriately included into the Annual Plan 

or the W ater Supply Activity Management Plan. If significant capital funding is required the Treatment 

and Services Team Leader will include the matter into the Council approval process and the Council 

Long Term Plan. 

 
Links to other Quality Systems 

This W SP will be linked to the Annual Plan, the Water Asset Management Plan and the Long 

Term Plan. 



Huntly Water Safety Plan 

Waikato District Council | W ater Services Page 5 of 77 

Version Date: 

Version: 

Next review: 

March 2018 

Final 

March 2023 

Huntly Water Safety Plan 

UNCONTROLLED DOCUMENT 

WHEN PRINTED 

Authority: Waters Manager 

 

 

 
 

2 Introduction 
 

 
This W ater Safety Plan (WSP) has been prepared for the Huntly water supply to identify potential 

events that present public health risks to the consumers of the drinking water supply. W aikato District 

Council (WDC) is committed to the W SP and to the future improvements to the supply identified in 

this W SP. 
 

A Public Health Risk Management Plan (PHRMP) was first prepared by Opus International 

Consultants Ltd for the Huntly supply in early 2008. This W SP has been prepared using the original 

PHRMP as a starting point but including more up to date information following further consultation. 
 

The Huntly drinking water supply is  a small urban supply providing water to a population of 

approximately 7,340 people in the town of Huntly. 
 

The water is sourced from the Waikato River before it undergoes conventional treatment at the 

Huntly W ater Treatment Plant (WTP). It is then pumped from the treatment plant through the towns’ 

reticulation to five storage reservoirs.  A water main is currently in works from Ngaruawahia WTP to 

Huntly WTP, to help with the productivity of Ngaruawahia WTP as a boost/ water line to be completed 

by December 2018. 
 

The scheme is administered at the main W DC offices in Galileo Street, Ngaruawahia and managed 

by the W aters Manager. 

 
The management, maintenance and operation of the Huntly water supply is the responsibility of: 

 

• Waters Manager – Karl Pavlovich 
 

• Treatment & Services Team Leader – Vacant 
 

• Treatment Supervisor – David Kennington 
 

• Compliance and Income Team Leader – Jaime Wara 
 

• Water Planning Team Leader – Richard Pullar 
 

• Six Treatment plant operators with expected qualifications of Level 4 Waters 
 

• Five Reticulation serviceman and Two cadets with expected qualifications of Level 
4 Waters 



Waikato District Council | W ater Services Page 6 of 77 

Version Date: 

Version: 

Next review: 

March 2018 

Final 

March 2023 

Huntly Water Safety Plan 

UNCONTROLLED DOCUMENT 

WHEN PRINTED 

Authority: Waters Manager 

Huntly Water Safety Plan  

 

 

3 Supply Details 
 

 
Table 1. Summary of Huntly Water Supply Details 

 

 Supply Details 

 
Supply Name Huntly 

WINZ Community Code HUN002 

Supply Owner Waikato District Council 

Population Served by Supply 7,340 (WINZ register March 2016) 

 Source Details 

 
Source Name Waikato River for Huntly 

Source W INZ Code S00071 

Type of Source River 

Depth of Bore NA 

Consent Expires 30 June 2050 

 
 
 

Maximum Consented water take: 

1 July 2015 to 30 June 2021 - 6,700 m3/day 

1 July 2021 to 30 June 2027 - 6,700 m3/day 

1 July 2027 to 30 June 2033 - 6,800 m3/day 

1 July 2033 to 30 June 2039 - 6,900 m3/day 

1 July 2039 to 30 June 2050 - 7,000 m3/day 

Grid Reference of Source (NZMG) 

Easting : 2700731 Northing : 6400770 

Treatment 

Location Huntly 

Treatment Processes Coagulation; Filtration; UV; Chlorination 

Average Daily Volume 3,000 m3/day 

Peak Daily Volume 4,100 m3/day 

 Distribution – Zone 1 

 
Distribution Zone Name Huntly 

Distribution Zone WINZ Code HUN002HU 

Distribution Zone Population 7,210 (WINZ register March 2016) 

 Distribution – Zone 2 

 
Distribution Zone Name Rotongaro 

Distribution Zone WINZ Code HUN002RO 

Distribution Zone Population 130 (W INZ register March 2016) 



Waikato District Council | W ater Services Page 7 of 77 

Version Date: 

Version: 

Next review: 

March 2018 

Final 

March 2023 

Huntly Water Safety Plan 

UNCONTROLLED DOCUMENT 

WHEN PRINTED 

Authority: Waters Manager 

Huntly Water Safety Plan  

 

 

4 History of the Huntly Water Supply 
 

 
The Huntly water supply was first established in 1926 to supply drinking water to the town’s hospital. 

This supply sourced water from the W aikato River at an intake located at the north of the town. At 

this time treatment consisted of a charcoal filter. In 1939 the water supply was upgraded with a new 

treatment plant constructed at the present site on Jackson Road, and the intake moved to a position 

adjacent to the treatment plant, at the southern end of the town. The new treatment plant chlorinated 

the water before pumping it to a storage reservoir. 
 

In 1950, due to increased demand and fears of microbiological contamination, the treatment plant 

was further upgraded to include a flocculation tank, two clarifiers and two filter beds. Two additional 

reservoirs were also constructed in 1956, one at the treatment plant and the other at the hospital. 
 

Increased demand required the treatment plant to be upgraded further in 1966 with the addition of 

two filters and clarifiers. The commissioning of the Huntly Power Station in the 1970’s created 

another significant increase in demand and a further clarifier and filter bed were constructed in 1976. 

Fluoridation and lime dosing commenced at the treatment plant in 1977 and the following year two 

additional storage reservoirs were constructed. 
 

During 1997, turbidity meters, pH and chlorine residual monitors, and automatic coagulant dosing 

were installed at the treatment plant. The chemical dosing and the filter backwash were then 

automated, and the eight original intake pumps were replaced in 2000 with two submersible pumps 

in a duty/standby configuration. 

 
In 2012 the intake was upgraded to an offshore submerged screen, including an automated air 

backwash system, supplying pumps situated in a below ground wetwell. 
 

Significant investment has been made in recent years into dosing equipment, monitoring 

instrumentation, and process controls in order to improve and ensure the final water quality. 
 

The Waikato River is known to sometimes contain cyanobacteria algal blooms during the warmer 

summer months. A powdered activated carbon dosing system is installed at the treatment plant to 

be used in the event of cyanotoxin contamination. 
 

5 Description of the Huntly Water Supply 
 

 
The Huntly water treatment plant is located at the southern end of the Huntly township at Jackson 

Road. The treatment plant is a conventional coagulation, clarification, filtration design with chlorine 

disinfection and provides water for the domestic, commercial and industrial needs of the Huntly 

community. The supply has two distribution zones; Huntly and Rotongaro. The Huntly zone serves 

the urban centre of Huntly whilst the Rotongaro zone serves the rural community to the west of the 

town. Huntly is provided with an on-demand supply. Rotongaro has a mix of on-demand and 

restricted supply. 
 

Because the Huntly W TP abstracts raw water from the W aikato River, the primary water quality 

concerns are microbiological - protozoa, bacteria / viruses and cyanobacteria. The Waikato River 

water is low in turbidity but reasonably high in colour.  Quality is also relatively constant compared 



Waikato District Council | W ater Services Page 8 of 77 

Version Date: 

Version: 

Next review: 

March 2018 

Final 

March 2023 

Huntly Water Safety Plan 

UNCONTROLLED DOCUMENT 

WHEN PRINTED 

Authority: Waters Manager 

Huntly Water Safety Plan  

 

 

to most surface waters, being heavily influenced by Lake Taupo and hydro-electric impoundments 

along the river. 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
Water treatment 

plant 
 
 
 
 
 

 
Figure 1.          Location of Huntly Water Treatment Plant and Reticulation 

 

 
5.1 Intake 

 
Raw water is abstracted from the W aikato River at an intake near to the treatment plant. Screening 

on the intake prevents debris and aquatic life from being included in the abstracted water. An 

automated air backwash system, using one compressor, is fitted to ensure the screen does not block. 

Two submersible pumps are used in duty / standby arrangement to abstract raw water. A flow meter 

monitors the rate of abstraction. 
 

An electrical connection is provided for backup power generation using a portable generator. 



Waikato District Council | W ater Services Page 9 of 77 

Version Date: 

Version: 

Next review: 

March 2018 

Final 

March 2023 

Huntly Water Safety Plan 

UNCONTROLLED DOCUMENT 

WHEN PRINTED 

Authority: Waters Manager 

Huntly Water Safety Plan  

 

 

5.2 Water Treatment Plant 
 

Raw water turbidity and pH are continuously monitored. Alum is dosed prior to, and polyelectrolyte 

into, the flash mixer tank. Single alum and poly pumps act as duty. The infrastructure exists for pH 

correction to optimise coagulation, but its use is not required. Coagulated water pH is continuously 

monitored. The coagulant dose rate is set proportional to flow and trimmed using the output from 

the streaming current meter. Jar testing is undertaken to set the correct coagulant dose rate. 

Powdered activated carbon for cyanotoxin removal is also dosed at this point if required. Flow 

splitters then divide the flow between five clarifiers. A single turbidimeter monitors the water leaving 

the clarifiers, cycling around them individually. Sludge from the clarifiers is discharged to a holding 

tank where supernatant is syphoned to the W aikato River and settled sludge is discharged to the 

sewer network. 

A UVT meter measures the filtered water transmissivity prior to the UV reactors. 

Two UV reactors, acting in duty / manual standby configuration, disinfect the 
filtered water. 

 
The water is chlorinated post UV using chlorine gas prior to the sand filters to precipitate iron and 

manganese. Dosing is manually controlled to a set point. Clarified water is filtered through five 

gravity sand filters. The filter media is a mixture of sand and pumice. Backwashing of the filters is 

carried out at regular time intervals but can also be triggered by high turbidity, headloss or manual 

intervention. Backwash air scour is provided by two blowers acting in duty / standby configuration. 

Backwash water is drawn from the clear water tank utilising 1 of 2 holding tank pumps. Backwash 

waste water from the filters is discharged to a holding tank where supernatant is syphoned to the 

Waikato River and settled sludge is discharged to the sewer network. The turbidity of filtered 

water leaving each sand filter is monitored by individual turbidimeters and a filter to waste facility is 

in place following filter backwash and if raised turbidity levels are detected. 
 

The water is chlorinated post filtration with chlorine gas using one chlorinator. Chlorine dosing is 

feedback controlled to a set point and automatically adjusted. The chlorine dosing system uses 

pressurised feed water and a venturi vacuum delivery. One 920kg drum and one 70kg cylinder, 

acting as duty / standby, are kept at the treatment plant. After chlorination the water enters a clear 

water tank that provides 30 minutes contact time. 
 

The water in the clear water tank is dosed with caustic soda for pH correction and sodium fluoride, 

each having a single dose pump, before it is pumped to a 900m3 holding tank using two pumps, 

acting in duty / standby configuration. 
 

The final water is continuously monitored for turbidity, chlorine, pH and fluoride using duplicate 

instrumentation. The results are telemetered to the W DC office. The monitoring equipment is 

calibrated weekly and validated quarterly. 
 

The holding tank is fitted with two pumps, acting in duty / standby configuration, which pump final 

water through the reticulation to the storage reservoirs. 
 

An electrical connection is provided for backup power generation using a portable generator. 



Waikato District Council | W ater Services Page 10 of 77 

Version Date: 

Version: 

Next review: 

March 2018 

Final 

March 2023 

Huntly Water Safety Plan 

UNCONTROLLED DOCUMENT 

WHEN PRINTED 

Authority: Waters Manager 

Huntly Water Safety Plan  

 

 

5.3 Reticulation 
 

Four high lift pumps at the treatment plant provide water to the reticulation and five reservoirs. The 

reservoirs are Kimihia 1,135m3, Upland Rd 1,135m3, Huntly W est Rotowaro Rd 2,270m3, Huntly 



Waikato District Council | W ater Services Page 11 of 77 

Version Date: 

Version: 

Next review: 

March 2018 

Final 

March 2023 

Huntly Water Safety Plan 

UNCONTROLLED DOCUMENT 

WHEN PRINTED 

Authority: Waters Manager 

Huntly Water Safety Plan  

 

 
 

West Heatherington Rd 500m3, and Jackson Street 2,273m3. The reservoirs are alarmed for high 

and low water level, sending a message to the duty operator. 
 

Much of the distribution network has been replaced over the years and it is now made up of PE, 

HDPE and PVC pipes. 
 

5.4 Management 
 

The treatment plant and the reticulation system are managed and operated by two different teams 

within WDC. 
 

All of the Huntly water supply assets are managed using WDC’s asset management system. 